STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Vision Engineering (Pvt) Ltd

Lahore

Reference # CED/TFL 5679 (Dr. M Kashif) Dated: 18-09-2024

Reference of the request letter # VEC0O/2024/0916/003 Dated: 16-09-2024

Tension Test Report  (Page-1/2)

Date of Test 23-09-2024

Gauge length 8 inches

Description Spiral Wire Tensile Test
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1 | 0.152 5 497 | - 19.4 800 920 404 465 0.30 3.8

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-990292(02

M/S Vision Engineering (Pvt) Ltd

Lahore

Reference # CED/TFL 5679 (Dr. M Kashif)
Reference of the request letter # VEC0O/2024/0916/002

Dated: 18-09-2024
Dated: 16-09-2024

Tension Test Report  (Page -2/2)
Date of Test 23-09-2024
Gauge length 600 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Nominal | Nominal | Measured Yield strength Breaking g —
¢ | Diameter | Weight weight clause (6.3) strength clause S S
4 ) (6.2) 8 g
. <) v
7 = =
s 5
(mm) | (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 3/8") 430.0 432.0 10000 98.10 11000 107.91 >3.50 XX
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-

3-

You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Administrator

Bismillah Housing Socitey Phase I
Manawan Bank Stop G.T Road, Lahore.
(Masjid - E - Agsa)

Reference # CED/TFL 5681 (Dr. M Kashif)

Reference of the request letter # Nil

Dated: 18-09-2024
Dated: 18-09-2024

Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
=
= B | 2
e Diameter/ Area - '_E‘ '§ Yield Stress | Ultimate Stress En =
. o 2 . . =}
S g Size (in”) S © (psi) (psi) E S| g
z ~ | = = 2| 5
o 5 £
2 |E¥| 5 £ | 5 | ke | (kg E g E S | Z
= |z |[=F z | < S < 2 < | 2
1 | 0.366 3 0.370 | 0.11 | 0.108 | 3900 4900 78200 | 79880 | 98200 | 100400 | 0.50 | 6.3

Note: only one sample for tensile and one sample for bend test

Bend Test
#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Storm Water Drainage System from Sham Nagar to River Ravi, Lahore
(Package-II)

Reference # CED/TFL 5682 (Dr. M Kashif) Dated: 18-09-2024
Reference of the request letter # 3882/11/MM/01/397 Dated: 16-09-2024

Tension Test Report  (Page-1/1)

Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
=
b= R S
e Diameter/ Area - '_E‘ '§ Yield Stress | Ultimate Stress En =
. o 2 . . =}
S g Size (in%) S © (psi) (psi) E = 2
z ~ | = = 2| 5
o 5 £
wn = é
2 |E¥| 5 £ | 5 | ke | (kg E g E S | Z
1 | 0.376 3 0.375 | 0.11 | 0.110 | 3500 5300 70200 | 69890 | 106200 | 105900 | 0.90 | 11.3 | _ =
83
<&

2 | 0.377 3 0.376 | 0.11 | 0.111 | 3100 5000 62200 | 61590 | 100200 | 99400 | 1.30 | 16.3

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Unze Trading (Pvt) Limited
Lahore
(Leasing out of MEPCO Owned PCC Pole Plant Lodhran.)

Reference # CED/TFL 5683 (Dr. M Kashif) Dated: 18-09-2024
Reference of the request letter # Unze/20/2024 Dated: 16-09-2024
Tension Test Report  (Page-1/2)
Date of Test 23-09-2024
Gauge length 8 inches
Description MS Wire Tensile Test
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Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

M/S Unze Trading (Pvt) Limited
Lahore
(Leasing out of MEPCO Owned PCC Pole Plant Lodhran.)

Dated: 18-09-2024
Dated: 16-09-2024

Reference # CED/TFL 5683 (Dr. M Kashif)
Reference of the request letter # Unze/20/2024

Tension Test Report  (Page -2/2)

Date of Test 23-09-2024
Gauge length 600 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki z
Nominal | Nominal | Measured Yield strength reaxing S —
. . . . strength clause = S
2 Diameter | Weight weight clause (6.3) (6.2) s &)
5 S 2
A | F
< | £
(mm) (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 " 430.0 440.0 9500 93.20 10700 104.97 >3.50 XX
(3/8")
2 1111 582.0 589.0 11600 113.80 14800 145.19 >3.50 XX
(716" . . . . .
Only two samples for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
Material Engineer
Banu Mukhtar Contracting (Pvt) Ltd
Burj — 1 by Ajwa Builders
Reference # CED/TFL 5684 (Dr. M Kashif) Dated: 18-09-2024
Reference of the request letter # DOC-BMC/AJWA/144 Dated: 16-09-2024
Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =) g
= . g E = . . =
e Diameter/ Area - =23 Yield Stress | Ultimate Stress S =
. . . . =}
s g Size (1n2) 3 o 3 (psi) (psi) E 'g 2
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4 4 r4 4

1| 0.375 3 0.375 | 0.11 | 0.110 | 3700 5000 74200 | 74030 | 100200 | 100100 | 1.00 | 12.5

2 | 0.376 3 0.375 | 0.11 | 0.111 | 3600 5000 72200 | 71780 | 100200 | 99700 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
Resident Engineer
NESPAK
KBCMA College of Veterinary and Animal Sciences Narowal Campus.
Reference # CED/TFL 5685 (Dr. M Kashif) Dated: 18-09-2024
Reference of the request letter # 4650/311/SR/38 Dated: 10-09-2024
Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length & inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
. T | o g
e Diameter/ Area 5 '_E‘ '§ Yield Stress Ultimate Stress En =
. . . . (=]
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1 | 0.404 3 0.389 | 0.11 | 0.119 3900 5100 78200 72360 | 102200 | 94700 | 1.30 | 16.3 o
c —
2 | 0.410 3 0.392 | 0.11 | 0.120 3800 5100 76200 69520 | 102200 | 93300 | 1.40 | 17.5 é §
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wn

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
KBCMA College of Veterinary and Animal Sciences Narowal Campus.

Reference # CED/TFL 5689 (Dr. M Kashif) Dated: 19-09-2024
Reference of the request letter # 4650/311/SR/39 Dated: 10-09-2024
Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
- T £
&0 Diameter/ Area i % '§ Yield Stress | Ultimate Stress ‘gfn =
. . . . S
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< |2 <= Z < z < z < g
1 | 0.360 3 0.367 | 0.11 | 0.106 | 3400 5200 68200 | 70760 | 104200 | 108300 | 1.00 | 12.5 | _
=
2 | 0.368 3 0.371 | 0.11 | 0.108 | 3400 5300 68200 | 69270 | 106200 | 108000 | 1.10 | 13.8 % e
< N
=

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer

NESPAK

Construction of Bypass from Dhonkal more to Sodhra Wazirabad Tehsil Wazirabad
District Gujranwala.

Reference # CED/TFL 5690 (Dr. M Kashif) Dated: 19-09-2024
Reference of the request letter # 3699/RE/Guj-W/24/86 Dated: 22-08-2024
Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =) g
= . g E = . . =
e Diameter/ Area - =23 Yield Stress | Ultimate Stress S =
. . . . =}
s g Size (1n2) 3 o 3 (psi) (psi) E 'g 2
z ~ | = = 2| 5
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= 5 <=| o < S & S & =
4 4 r4 4

1 | 0.381 3 0.378 | 0.11 | 0.112 | 3400 5500 68200 | 66920 | 110200 | 108300 | 1.10 | 13.8

2 | 0.373 3 0.374 | 0.11 | 0.110 | 3200 5000 64200 | 64270 | 100200 | 100500 | 1.00 | 12.5

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Resident Engineer
NESPAK
Construction, Supervision and Contract Management of IT Park in NASTP Alpha, PAF

Noor Khan Base, Rawalpindi (Building B & C)

Reference # CED/TFL 5691 (Dr. M Kashif) Dated: 19-09-2024
Reference of the request letter # 156/321/MUZ/01/677 Dated: 04-09-2024
Tension Test Report  (Page - 1/1)
Date of Test 23-09-2024
Gauge length 2 inches
Description Plate Steel Strip Tensile Test
= (=3 @»n
S = = < o0 2 v s =
E g’::) g s g £ = g = A '«g g )
) g — o @ - il n g @ s = <
Z gn S 2 & = S = s = = &=
. = o 90] ) — it — = N =) =
= g N 4 = & 2 |2 = s | £
72 e n > &= = [~
5 X
(mm) (mm) (mm?) | (kg) (kg) | (MPa) | (MPa) | (in)
1 4 25.60x3.80 97.28 4000 5500 403 555 0.60 30.00
2 5 25.60x4.75 121.60 6100 7900 492 637 0.60 30.00
3 6 25.60x5.75 147.20 6600 8700 440 580 0.70 35.00
4 8 25.50x8.00 204.00 8400 11300 404 543 0.70 35.00
5 10 25.70x9.70 249.29 | 10400 14100 409 555 0.70 35.00
6 12 25.70x11.70 300.69 | 12500 16600 408 542 0.70 35.00
7 16 26.00x15.70 | 408.20 | 20500 24100 493 579 0.90 45.00
8 GI Plate 25.70x2.00 51.40 2000 2920 382 557 0.40 20.00

Only Eight Samples for Tensile Test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




Sub Divisional Officer
Highway Sub Division
Mandi Bahauddin

STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory

Department of Civil Engineering

University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-99029202

(Special Repair of Road from Mojianwala to 8rd via Challianwala Length = 8.00 km

(Taken up Length 0.00 to 2.58 km) District Mandi Bahauddin.)

Reference # CED/TFL 5692 (Dr. M Kashif)

Reference of the request letter # 410/MBD

Dated: 20-09-2024
Dated: 06-09-2024

Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
=
2 | b - - . £
o0 Diameter/ Area - i Yield Stress Ultimate Stress | = =
'S Si .2 = g S i) i) 21 £ | -
s = ize (in”) S o (psi (psi E = 2
z ~ | = = 2| 5
;.' S | E
T T2 = | = = - = - DA
S |Eo|55| £ | B £ E £ s | 2| =
2 |E¥| 5 £ | 5 | ke | (kg E g E S | Z
1| 0.373 3 0.374 | 0.11 | 0.110 | 3900 5100 78200 | 78300 | 102200 | 102400 | 0.80 | 10.0

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

I/C Testing Laboratoires
UET Lahore, Pakistan.




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Material Engineer
Banu Mukhtar Contracting (Pvt) Ltd
Burj — 1 by Ajwa Builders

Reference # CED/TFL 5694 (Dr. M Kashif) Dated: 20-09-2024
Reference of the request letter # DOC/AJWA/145 Dated: 20-09-2024
Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= B g
= . g s = . . =
&0 Diameter/ Area = 23 Yield Stress | Ultimate Stress S =
. . . . S
S § Size (in) S © 3 (psi) (psi) § s | 2
z ~ | R = | & | 3
™ S £
— [~ ] [~ ] [~~1 ] [~~1 ] e
S |E|S5| £ | E £ E £ s |5 °
2 |E€EZ2  E|  E|® ®« | E | 5 | E | § |2
= | Z <= Z < z < z < =

1| 0.391 3 0.382 | 0.11 | 0.115 | 3800 5100 76200 | 72920 | 102200 | 97900 | 1.00 | 12.5

2 | 0.369 3 0.372 | 0.11 | 0.109 | 3600 4900 72200 | 73120 | 98200 | 99600 | 1.10 | 13.8

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-990292(02

M/S Mian Brothers Precast (Pvt.) Ltd.

Lahore

Reference # CED/TFL 5695 (Dr. M Kashif)

Reference of the request letter # MBP/UET/24/01120

Dated: 20-09-2024
Dated: 20-09-2024

Tension Test Report  (Page-1/2)
Date of Test 23-09-2024
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki 2
Nominal | Nominal | Measured Yield strength S trerfgtzil Llllaguse E -
S | Diameter | Weight | weight clause (6.3 = S
2 g g (6.3) 6.2) 5 O
4 2 | %
S
(mm) (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
9.53
1 3/8") 432.0 444.0 9500 93.20 10900 106.93 >3.50 XX
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:
1-  You can See your reports On Internet in the following web site

3-

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION

Test Floor Laboratory

Department of Civil Engineering
University of Engineering and Technology Lahore, 54890

Pakistan. Ph: 92-42-990292(02

M/S Mian Brothers Precast (Pvt.) Ltd.

Lahore

Reference # CED/TFL 5695 (Dr. M Kashif)

Reference of the request letter # MBP/UET/24/01119

Dated: 20-09-2024
Dated: 19-09-2024

Tension Test Report  (Page -2/2)
Date of Test 23-09-2024
Gauge length 640 mm
Description Steel Strand Tensile Test as per ASTM A-416-94a
Breaki 2
Nominal | Nominal | Measured Yield strength S trerfgtzil Llllaguse E -
S | Diameter | Weight | weight clause (6.3 = S
2 g g (6.3) 6.2) 5 O
4 2 | %
< | E
(mm) (kg/km) | (kg/km) (kg) (kN) (kg) (kN) &
1 1111 582.0 599.0 11500 112.82 14600 143.23 >3.50 XX
(716") . . . . .
Only one sample for Test
I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:
1-  You can See your reports On Internet in the following web site

3-

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Project Manager
Paradise Kulfa Icecream
Paradise Icecream Factory, Ferozpur Road, Lahore.

Dated: 20-09-2024
Dated: 20-09-2024

Reference # CED/TFL 5697 (Dr. M Kashif)
Reference of the request letter # Nil

Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

- T | o g

) Diameter/ Area = 2T Yield Stress Ultimate Stress | = =

) . . 2 = ® S . . 0 )

I Size (in?) T | €3 (psi) (psi) £ 2| g

=) o m — < —
z - 2| 2| =
- s | E
” 3 | = 3 | = = - = - | F

€ |E-|E3 £ | % £ g £ s | 5| <

2 |EE| 52| E 5 | kg | (kg £ 5 £ 5 =

=] S < = S < 5 < 5 < =

| Z z 4 4
1 | 0.376 3 0.375 | 0.11 | 0.111 | 3400 5400 68200 | 67720 | 108200 | 107600 | 1.00 | 12.5

Note: only one sample for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Associates Manager
Allied Bank
“Construction of ABL, Aibak Block, Lahore.”

Reference # CED/TFL 5698 (Dr. M Kashif) Dated: 20-09-2024
Reference of the request letter # ENGG/LHR/2024 Dated: 19-09-2024
Tension Test Report  (Page-1/1)
Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
= =
2| o S | Es | . =
&0 Diameter/ Area = 23 Yield Stress | Ultimate Stress S =
. . . . S
S § Size (in) S © 3 (psi) (psi) § s | 2
z ~ | R = | & | 3
= s | E
s — — - - R
— [~ ] [~ ] [~~1 ] [~~1 ] e
& |E~|S5| £ | E = S £ S | 5] =
2 |E€EZ2  E|  E|® ®« | E | 5 | E | § |2
= | Z <= Z < z < z < =
1| 0.372 3 0.373 | 0.11 | 0.109 | 4300 5300 86200 | 86670 | 106200 | 106900 | 0.80 | 10.0 | _ =
cF

2 | 0.369 3 0.371 | 0.11 | 0.108 | 4400 5400 88200 | 89530 | 108200 | 109900 | 0.80 | 10.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

Zulifqar

Lahore
Reference # CED/TFL 5699 (Dr. M Kashif) Dated: 20-09-2024
Reference of the request letter # Nil Dated: 20-09-2024

Tension Test Report  (Page-1/1)

Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile Test as per ASTM-A615
=
b= R S
e Diameter/ Area - '_E‘ '§ Yield Stress | Ultimate Stress En =
. o 2 . . =}
S g Size (in%) S © (psi) (psi) E = 2
z ~ | = = 2| 5
o 5 £
wn = é
€ |E_|53 £ | % E | E| £E| |5 ¢
2 |E¥| 5 £ | 5 | ke | (kg E g E S | 2
= |1z |[=F z | < S < 2 < | 2
1 | 0.365 3 0.370 | 0.11 | 0.107 | 3000 4600 60200 | 61630 | 92200 | 94500 | 1.00 | 12.5

Note: only one sample for tensile test

Bend Test

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples




STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5700 Dated: 20-09-2024

Date of Test: 23-09-2024
To,

QA/QC Manager (Lab)
Future Developments Holdings (Pvt) Ltd.

(Underpass Motorway)
Subject: - CALIBRATION OF DIAL GAUGES (MARK: TFL/09/5700) (Page # 1/1)

Reference to your Letter No. FDHL/CSC/Lab/08/2024/0317, Dated:
31/08/2024 on the subject cited above. Three Dial Gauges as received by us have been
calibrated on standard calibration device. The results are tabulated as under.

Total Range : Zero - 100 (mm)
Calibrated Range : Zero - 50 (mm)
Standard Dial Gauge Readings
Reading Dial Gauge No. I Dial Gauge No.II | Dial Gauge No. III
(GE146635) (GE146633) (GE146632)

400 393 391 391

800 793 791 791

1200 1192 1192 1191
1600 1593 1591 1590
2000 1993 1991 1990
2400 2393 2391 2390
2800 2793 2791 2791
3200 3193 3191 3191
3600 3594 3591 3590
4000 3994 3992 3991
4400 4394 4391 4395
4800 4794 4791 4791
5000 4995 4991 4991

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202
Ref: CED/TFL/09/5701 Dated: 23-09-2024

Date of Test: 23-09-2024

To
M/S Textile Resource
Lahore

Subject: - TEST RESULT REPORT FOR COMPRESSSION TEST

Reference to your letter no. Nil, Dated: 20/09/2024 on the above mentioned subject. One sample
of Packing Material with Cotton Fiber for compression test, has been tested as requested by the
client. The results are given below.

. Maximum Applied
Sr. No. Material PP Remarks
Load (kg)
1 Packing Material with 180000 No visible surface distress was
Cotton Fiber observed at Maximum applied Load.

Note: The Sample was directly placed at the machine platform as request by the
client.

I/C Testing Laboratoires
UET Lahore, Pakistan.
Note:

1-  You can See your reports On Internet in the following web site

http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

QAQC Manager

Zameen Dvelopment

Zameen Neo

Construction of Zameen Neo at Plot # 13, Block-H, Gulberg III, Lahore.

Reference # CED/TFL 5702 (Dr. M Kashif) Dated: 23-09-2024
Reference of the request letter # ZD/QAQC/NEO-QUAD&JADE/06 Dated: 23-09-2024

Tension Test Report  (Page-1/1)

Date of Test 23-09-2024
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615
(Heat # 24091815-NEO/QUAD)
- T | @ g
= . =) = = . . =
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. . . . =}
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1 | 0.368 3 0.371 | 0.11 | 0.108 | 3200 4500 64200 | 65290 | 90200 | 91900 | 1.30 | 16.3

2 | 0.368 3 0.371 | 0.11 | 0.108 | 3200 4600 64200 | 65170 | 92200 | 93700 | 1.20 | 15.0

Note: only two samples for tensile and one sample for bend test

Bend Test

#3 Bar Bend Test Through 180° is Satisfactory

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:
1-  You can See your reports On Internet in the following web site
http:/ /www.uet.edu.pk/faculties/facultiesinfo/ civil/index.htm]?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
3-  Sealed sample / Unsealed sample / Marked sample/Signed Samples

Remarks




